TREETOPS
Acacia
TTUO002

Installation Instructions
Rev 01



Ttu002 o O
: 2% Q

Treetops Unit 0,457 ")

Installation Instructions % .&

PLEASE NOTE THIS UNIT REQUIRES WORKING AT HEIGHT. ALL APPROPRIATE
MEASURES SHOULD BE TAKEN TO ENSURE SAFETY IN THESE CONDITIONS

1 Check using the Parts List that none of the components are missing.

2 Plan the final position of the play equipment ensuring there is sufficient space.

3 Slide runouts should be inclined downwards by approximately 2 degrees for drainage
purposes. PLEASE NOTE if stainless steel slide version should face north or be shaded to
prevent over heating.

4 Excavate the foundation holes in accordance with the plan.

5 Sort and identify parts before assembly. Each leg is numbered to correspond with the
foundation plan.

6 Assemble sections as detailed on pages ** to **. PLEASE NOTE HEAVY LIFTING
EQUIPMENT IS REQUIRED FOR THIS PART OF THE INSTALLATION. Do not tighten
the fixing bolts until all the framework / supports have been assembled in this section.

7 Assemble the activities onto the uprights and support rails. Leave fixing bolts loose until all
the activities have been assembled.

8 Fill the foundation holes to the required depth with concrete.

9 Do not allow the equipment to be used until the concrete has set (2 - 3 days) and the
required safety surfacing has been installed.

10 Re tighten all fixing bolts.

11 Follow the maintenance instructions supplied.

During installation care must be taken to prevent hazards to children.
Care should be taken if conditions are abnormal.

Rev 01 Page 1



Ttu002

Finished Treetops Unit

Rev 01 Page 2



Ttu002

Finished Treetops Unit




Ttu002

Finished Treetops Unit

Rev 01 Page 4



G abed

J9A0D INN 9LIN

Jaysepp uteid 9LIN

M3IDS YdoeoD SS 09 X 9LIN
|ley Jaddn

uoddng )oeQ

(oeg) 1s0d a5jua)

(yuoi4) 1sod anuan
uonduosaq

"

< T <

Pl sl ol e

€]

Z soys Jybrens
ZL Jaysep uieid 9LIN
4} INN X20|AN 9LIN
Zl Jan0D INN 9LIN
zL Jjog peaH dnd oL X 9LIN
J5Ty) uonduosaq

o
¥
l.ﬂ.
g
s
N %%

10 A9

90¢X1d
061dSM
0G/SSH
600NLL

GOOWLL
€00LLL
Y00LLL

ESe|

¥00LLL

GOOWLL

Jlog yoeo)
0S/SSH

90¢Xl4

€00LLL

€00NLL

€00NLL
061H4SM
OVENMT
90¢X1d
9¢/9HO

8po)

9¢/9HO

\ SS OvlL X 9LIN

90¢X1d

061d4SM

OVENMT suol3onJjsuj uonjejjeisuj

Jjlun sdojsall

coonL

061d4SM



g abed

10 Aoy
|9A8] pue
4 1OAOQ NN OLN- 90¢XI sweaq 100} 1opun syuoddns asf
zl 18ysep ueld LN 06LHSM
zl INNYOTILN  OVENMT
4! peaydnd WWoyL X 9LN  92/8HO
! ey Joddn  GOONLL 600111
! ley Hoddng s09d  SOOWLL
4 seoys blens  €0OWLL
4 ajeld aluoid Jea]  LOOWLL
! (oeq) weag Jool4 Joqui W} OLOLLL
! (Juoy) weag 100]4 Joquil W} 600LLL
b (Juoid)isod anued  $00LLL
l (doeg) 3sod apuey  €00LLL COOWLL
\QO CO_HQ_.._omwﬁ_ j9y
SOOWLL .
0L0LLL
#0011
TN SOOWLL
F. AVIILY3A SI NOILLD3S
& AJ43Aaav1 34LN3ID JHNSN3
€
600WLL
S
.ﬂﬁu suoljonJsu| uonejjeisu|
2% %% nun sdojasauy
O % a3xINDIY

¢.@ 1IN3INdIND3 ONIL4IT AAVIH NOQ —._“_.-_-

310N 3SVv3ld



Ttu 002 Eléie\s(EL”:?r;‘lEG EQUIPMENT

REQUIRED

Treetops Unit

Installation Instructions

Rev 01

VERTICAL LEVEL

HORIZONTAL
LEVEL

Page 7



PLEASE NOTE
N
Ttu002 EES\(ITRIEIETING EQUIPMENT % Q\‘b

Treetops Unit &S
Installation Instructions \(}\
90
/|
i

Rev 01 Page 8



6 obed L0 A9y
suoddng )o9(Q pue s1aieaq }o9(Qq J9A0
ubijje pue pajesipul se }o9p wy i1
14 ZOONLL ale|d Jeoed spoddns x23( pue
eld S slaieaq )29 J9A0 ubijje pue
4" GEESOIN  malag yunsiaunod 0G X OLIN 2191DUI SE ¥93D WL 998
zl 01€S1S Mal1og g Aunoag SS pajedipul se 3o9p wi Id
Ao 9po) uonduosaq

ZO00NLL

SOONLL

9X0lLESLS

suol3onJsuj uonjejjeisuj

azxyiNo3Iy
ININDINDI ONILAIT AAVIH yun sdojsaul

310N 3SV3ld Ncc :l—ll—l

9 X GEESON



142

142

Ao

¥99Q we

0l abed

JOAOD INN 9L N 90¢Xl1d
INN Y20JAN 9LIN OVENMT
Jaysepn uield 9LIN 0614SM
109 yoeod 09 X 9LIN 0S.SSH
}ylog pesH XaH 0SZ X 9L G9/9HH
uonduosaq 9p0o

CIONLL

€I0NLL

L0 ASY

e

06LASM \
\ 9 u.. - ;

O 90zXI4
: Sl
6LONLL .
0SLSSH
SONIXIH - AA
8LOWLL
€ZOLL
06LUSM_ | T .
__ -
Y24 / \ e
e -
3 " - n_..
s ) -+
e F - |1|1.n. “ u._ ..“___. ) /
il s / L OvENMT
/ S9/8HH | _.
902X14
SONIXIA - ZZ
a3xINOIY
LNIWAIND3T ONILAM AAVIH

310N 3SV3ld

suoljonJisuj uoijejjeisu|

yun sdojoau)

coonlilL



lley Buioelg Hoys 1ybry doy
lley Buioeig poys yo doy
lley Buioeig ybry doy

[ley Buioeig ya dop
uonduosaq

10 A9Y

..._....
"

X

4
%

ﬂ.ﬁ

j s

0
=

ui.\.\.\..\r\l

u
OLONLL
»

FLONLL suoljonJjsuj uoiejjeisuj
Jun sdojsaul

0S.SSH Nccsﬂ.l—l




Ttu002

Treetops Unit
Installation Instructions

Rev 01

Page 12



Ttu002

Treetops Unit
Parts List

—

TTR002

—
-i.\
TTP0OO1
o

TTPOO1 x 1 TTP002 x 1

TTPOO04 x 1

TTPOO3 x 1

P00

TTR006

TTPOO7 x 2

TTPOO6 x 1

Rev 01

TTP004
e o

FER00S

TTPOOS5 x 1

TTPOO8 x 2

Page 13



Ttu002

Treetops Unit
Parts List

TTPO10x 5

TTP009

TTPOO9 x 1

DZA004 x 8

DZA724 x 2

TTPO12 x 1

Rev 01 Page 14



Ttu002

Treetops Unit
Parts List

Rev 01

TTDOO01

TTDOO1 x 1

TTDO03

TTDOO03 x 1

TTD002

TTDO02 x 1

Page 15



Ttu002 %, Q\'5‘

S
Treetops Unit ‘%foo KQ
Parts List &

A
TTT004 TTT003 eo

TTT002 TTT001 4 3 TTT006

2 1 i " 5
| ¢ TTTOO05

TTTO12

TTTO012

¥

. .I'
1 4 ~ ) 'I: i

TTTO09

TIMBER FRAME

Rev 01 Page 16

TTTOM

TTTO11



Ttu002 o, QN
Treetops Unit N <

Parts List &
o

v | @ T =
4
.+._
-+ e
- o -
— — —
(&) . —_
— — — — 1
- - -\ — — 1
w — —
IN — 4 |3
-\ N
N - ©
— - RN
= © ©©
o o o
X P —
N - —
I - o0 o0 .
'*Lf" N - () )
¢ o o
X
o= x| w
— —
\ \

INFILL TIMBERS
150 x 50 THICK

Rev 01 Page 17



Ttu002

Treetops Unit
Parts List

TTMO003
STRAIGHT SHOE x 2

TTMO009

CROSS BRACING RAIL

X2

|
‘ o o o o —

TTMOM

TOP RIGHT BRACING RAIL

X 1

TTMO013

MIDDLE RIGHT BRACING RAIL

x 1

Rev 01

TTM057
FRONT BRACING RAIL x 1

= 0/
T .,—._—o-""f
0 AD ™
— . e :
TTMO01 G )
LEAF PLATE —_—

x 12 . ]
-l
TTMO005 o o

DECK SUPPORT x 6 e

7
I:": & 1'. -
N
j\m"'f‘%ym-—.’-h
. —
TTMO004 e - u
ANGLED SHOE x 4
TTMO07
DECK SPACER PLATE

@ x6 '

. r}’ 1[ o o o o }

Ly '.\ - 3

TTMO010
TOP LEFT BRACING RAIL
X 1
4
; TTMO012
MIDDLE LEFT BRACING RAIL
X1
TTMO014 TTMO15
TOP LEFT SHORT BRACING RAIL  TOP RIGHT SHORT BRACING
X 1 RAIL
X 1

Page 18



Ttu002 % QN

. o %y
Treetops Unit 9.8 &Q
Parts List ‘\&

o
TTMO016 41
LOWER LEFT BRACING RAIL
X 1

E

|
|
TTM017 TTMO018 TTMO019
1m EXTERNAL LADDER ANGLED CLIMBER OUTER ANGLED CLIMBER INNER
X 1 FRAME FRAME
/ \ 2
1 |
LE=] |
TTMO021 TTM022
ANGLED CLIMBER TOP RAIL x 1 ANGLED CLIMBER LOWER RAIL x 1
TTM023
ANGLED ROPE CLIMB FRAME x 1 -
Page 19

Rev 01



Ttu002

Treetops Unit

Parts List
Gop==
N\
I
| TTMO35
LOWER INTERNAL LADDER
| X 1
& '-
&
L
I ‘““ﬁl
|
d ||
g
TTMO033
TOP INTERNAL LADDER o
X 1
XZA030
HANGING RING
x4
/N
TTMO56

x 1

TTROO1
LIANA NET
X 1

Rev 01

BOTTOM TALK TU™™

e

[ o |
I i
TTMO036
MANGROVE CLIMBER
X 1

CHNO004
SHORT LIANA NET
FIXING

X 2

CHNO003
LONG LIANA NET
FIXING

X 2

Page 20



Ttu001

Treetops Unit
Parts List

TTMO047
VERTICAL CLIMBING WALL
MID RAIL x 1
|"/- o
| |
| | |
B O 4 |
// {
_ = ) !
| [ o |
| - |
| I:x_ -
| TTMO48
— SHOE TO PANEL FIXING x 1 SLngll\EAS4F1< AlL
i X 1
|
T TTM046
VERTICAL CLIMBING WALL
FRAME x 1 MO /
ARCHED GUARD RAIL x 2 -
/..r""
TTMO055
TTMO54 2m EXTERNAL LADDER
2m EXTERNAL LADDER RUNG
FRAME x 1 x4
-
Rev 01

TTMO050
PANEL TO LEG FIXING
x3

—
-l
TTMO042

90 DEGREE RAIL
x 1

TTMO053
PANEL FIXING BRACKET
x 23

Page 21



Ttu002 o &

Treetops Unit ‘%4@ Q

Parts List p .\KK
S

| CHUTE
: SUPPORT
| LEGS

Page 22

Rev 01



Ttu002

Treetops Unit
Installation Instructions

LEG TO SHOE FIXINGS

FIX206
LKN340
WSR190

Code
CHB726
FI1X206
LKN340
WSR190

Rev 01

Description

M16 x 140 Cup Head Coach Bolt
M16 Nut Cover

M16 Nylock Nut

M16 Plain Washer

TTMO003 / 004

CHB726

Page 23



Ttu002 %, @Q\@x

Treetops Unit S K
Installation Instructions \\K

DECK SUPPORT FIXINGS

CHB726

.lu.i

TTMO001

\ WSR190

LKN340
FIX206

Code Description Qty
CHB726 M16 x 140 Cup Head Bolt 6
FI1X206 M16 Grey Nut Cover 6
LKN340 M16 Nylock Nut 6
WSR190 M16 Plain Washer 6
TTMO005 Deck Support Rail

Rev 01 Page 24



Ttu002 SUPPORT RAIL FIXINGS ,f)é%o Q\
Treetops Unit %,¢ &0
N

Installation Instructions \\

Code Description Qty
HSS750 M16 x 60 Coach Screw 2
WSR190 M16 Plain Washer 2
FIX206 M16 Nut Cover 2

Rev 01 Page 25



Ttu002 DECK BOARD FIXINGS ;::@o Q\
Treetops Unit %,¢ K@
Installation Instructions \\K

<)

MCS335

STS310

TTMO005

TTMO007

Code Description Qty

MCS335 M10 x 50 Countersunk Screw
STS310 12 x 2" Countersunk Wood Screw
TTMO005 Deck Support Rail

TTMO07 Deck Spacer

NNOO®

Rev 01 Page 26



Ttu002

Treetops Unit
Installation Instructions

LKN340
FIX206

ANGLED CLIMBER FIXINGS

WSR190

WSR190

|
' . DZS009
HSS540
DZS005
-8 Q — \ v
WSR190
HSS750 2
-
FIX206 >
) £ J
Code Description
HHB765 M16 x 250 Hex Head Bolt
WSR190 M16 Plain Washer
LKN340 M16 Nyloc Nut
FIX206 M16 Nut Cover
DZS005 M10 Nut Cover
DZS009 M10 Stepped Washer
HSS540 M10 x 50 Coach Screw
HSS750 M16 x 60 Coach Screw

Rev 01

HHB765

FIX206 ;’:i’@o Q\
@,@.,{\0
A\
&0
(~)
v 0 2 :
s
RS I
o \®

2
<

NARERDDONODN

Page 27



/;:é‘s'/ \
Ttu002 ANGLED CLIMBER FIXINGS o '@Q
%
Treetops Unit ﬂ{\
Installation Instructions 65'0
WSR045 %
PLN340
XZS013
XZA030
-
XZS013
HHB542 . .
WSR045 __ f{}
E:E‘ %..'?.f.
XZ7S012 XZS012
‘ _‘“—h .

Code Description Qty

XZS012 Moulded Sleeve 10

XZS013 Rubber Cap 5

HHB542 M10 x 100 Hex Head Bolt 3

WSR045 Form G Washer 5

PLN340 M16 Plain Nut 2

XZA030 Hanging Ring 2

Rev 01 Page 28



ANGLED CLIMBER %s..
Ttu002 BOARD FIXINGS 25 Q\
Treetops Unit .0 K@
Installation Instructions ’\K
o

THE PANEL BEFORE FITTING THIS PLANK

FIT THE 3 COUNTERSUNK SCREWS IN \

MCS321

DZS009
HHB530 \‘m\ DZS005
.- HSS514
I
DZS009

ol

DZS005 \

' H i
i I; DZS009
~=l- LKN320
AR
‘ DZS005
y
i
N A
4 S '
TTT115 -
’ 5
]
I ~.
I b
| :
I
|
II
|
Code Description Qty
DZS005 M10 Nut Cover 23
DZS009 M10 Stepped Washer 23
LKN320 M10 Nyloc Nut 13
HHB530 M10 x 80 Hex Head Bolt 6
MCS321 M10 x 35 Countersunk Head Screw 3
HSS514 M10 x 40 Hex Head Bolt 4 Page 29

Rev 01



Ttu002 %,

Treetops Unit

Installation Instructions \\KK
<)

ANGLED CLIMBER
HAND RING FIXINGS

MCS326

DZS009

LKN320

DZS005

Code Description Qty
DZS005 M10 Nut Cover 10
DZS009 M10 Stepped Washer 10
LKN320 M10 Nyloc Nut 10

MCS326 M10 x 40 Countersunk Head Screw 10

Rev 01 Page 30



Ttu002 LIANA NET FIXINGS ,j:i%o QQ\

0,4
Treetops Unit @,‘:&&
Installation Instructions o\\

PLN340
XZS013
XZS012

»
AV
\

CHNO003 CHNO004 "\H

AN\

TTRO01

Code ~ Description Qty
TTROO1 Liana Net 1
CHNOO03 M12 Bar Chain Adapter Long 2
CHNOO0O4 M12 Bar Chain Adapter Short 2
XZA030 Handring Moulding 2
PLN340 M16 Plain Nut 2
XZS013 Rubber Cap 2
XZA012 Moulded Sleeve 4

Rev 01 Page 31



Ttu002

Treetops Unit
Installation Instructions

LIANA NET FIXINGS

CHNO0O03

MCS400

\

FIX205

LKN330

™\

WSRO050

CHNO04

MCS400

| —— XZS013
LKN330

——— WSRO050
— XZS012

Code

MCS400
CHNO03
CHNOO4
XZS012
XZS013
FIX205
LKN330
WSRO050

Rev 01

Description

M6 x 25 Countersunk Screw
M12 Bar Chain Adapter Long
M12 Bar Chain Adapter Short
Moulded Sleeve

Rubber Cap

M12 Nut Cover

M12 Nyloc Nut

M12 Washer

2
<

OOONNBEANNDA

Page 32



Ttu002

Treetops Unit

Installation Instructions

ADH150
SUPER GLUE

12

10

11

—

Code

. FIX206

. HSS750
. WSR190
. DZS005

. HSS540
. DZS009

. TTM048
. TTMO050
. XZS013
10. HHB542
11. WSR045
12. XZS012

OCoONOOOTRA,WN -

Rev 01

VERTICAL CLIMBER FIXINGS

Description

M16 Nut Cover

M16 x 60 Coach Screw

M16 Plain Washer
M10 Nut Cover

M10 x 50 Coach Screw

FIX PANELS TO OUTER FRAME THEN
FIX THE MOUNTING BRACKETS TTM050 TO
THE PANELS.

DRILL 7mm Dia. PILOT HOLES IN THE
TIMBER LEG AND FIX BRACKETS WITH

M10 COACH SCREWS

( PANELS NOT SHOWN FOR CLARITY OF
FIXINGS )

REMOVE 2 MIDDLE BOLTS FROM
SHOE POSITION BRACKET TTM048

/ THEN RE-FIT USING M16 x 150 HEX

HEAD BOLTS HHB736 x 2

2
<

M10 Stepped Washer
Shoe / Leg Fixing Bracket
Panel / Leg Fixing Bracket
Rubber Cap

M10 x 100 Hex Head Bolt
Form G Washer

Moulded Sieeve

N—=2 = =2 W-_2000NNN

Page 33



Ttu002 »

Treetops Unit ,Zé’e@ Q\
Installation Instructions o

LOWER BOARD FIXING BRACKET xS
FOR VERTICAL CLIMBER 60

TIMBER
POST

FIX206
M16 Nut Cover

\ LKN340

M16 Lock Nut

TTMO048
Shoe to Panel
Fixing Plate ==

WSR190
M16 Washer

FIX206
M16 Nut Cover

HHB736
M16 x 150
Hex Head Bolt

Rev 01 Page 34



BOARD FIXINGS FOR

TtuOOZ VERTICAL CLIMBER ':é@. Q\&

7y
RS
Treetops Unit '%J‘fo &Q
Installation Instructions o\&
TTMO46 O\
«

TTPOO1

DZS009
LKN320

DZS005 DZS009

HSS514

TTM048

TTM047

TTPO02

| -
Code Description Qty
HSS514 M10 x 40 Hex Head Bolt 12
DZS005 M10 Nut Cover 24
DZS009 M10 Stepped Washer 24
LKN320 M10 Nylock Nut 12

Rev 01 Page 35



BOARD FIXINGS FOR %

Ttuooz VERTICAL CLIMBER /%@@o OQ\

Treetops Unit
Installation Instructions

DZS005
DZS009
LKN320
MCS331
P | ,
00 ] [
l q
. l
pe
| \ \-b Q%“‘:?‘_\
b DZS005 | | * K
| NG / - ot || | DzS009 — =
(£ &0 LKN320 — .
( \fﬁ% MCS335 &2
\ \\
- i\ ) ¢ ) =
l\‘xri:?_y / {’/r"_ 1
|I|II H{J {}| = |
\ V= i e
e o\ D __ & 9
\ i _-F-//_ K\R B _// B
== ==
!
Code Description Qty
MCS331 M10 x 45 Countersunk Screw 14
MCS335 M10 x 50 Countersunk Screw 4
DZS005 M10 Nut Cover 18
DZS009 M10 Stepped Washer 18

Rev 01 LKN320 M10 Nylock Nut 18 Page 36



Ttu002 7, 98
Treetops Unit S &K

Installation Instructions \\

EXTERNAL LADDER

FIXINGS
10
9
8
7
4
5 DRILL 7mm DIAMETER PILOT HOLES

THIS RUNG TO BE ROTATED 90
DEGREES TO AVOID CONTACT

WITH THE POST SHOE

Code Description Qty
1. FIX206 M16 Nut Cover 2
2. HSS750 M16 x 60 Coach Screw 2
3. WSR190 M16 Plain Washer 2
4. WSR045 Packing Washer 4
5. HHB542 M10 x 100 Hex Head Bolt 4
6. XZS013 Rubber Cap 4
7. XZ2S012 Moulded Sleeve 8
8. DZS009 M10 Stepped Washer 8
9. HSS540 M10 x 50 Coach Screw 8

Rev 01 10. DZS005 M10 Plastic Nut Cover 8 Page 37



MANGROVE N
Ttu002 ENTRANCE FIXINGS oy Q\@
Treetops Unit '%f" \0
Installation Instructions \\&
Y
DRILL 8 x 7mm DIAMETER %0
HOLES 50mm DEEP

/ DZS005 HSS540

LKN320
DZS009

DZS009
DZS005

—~ DZS009

SN HSS514

Code Description Qty

HSS540 M10 x 50 Coach Screw 8
DZS005 M10 Nut Cover 16
DZS009 M10 Stepped Washer 16
HSS514 M10 x 40 Hex Head Bolt 4
LKN320 M10 Nylock Nut 4

Rev 01 Page 38



MANGROVE CLIMBER

Ttu002 FIXINGS

Treetops Unit
Installation Instructions

DZS005 HSS540 DZS009

DRILL 2 x 7mm DIAMETER HOLES

50mm DEEP .4
CENTRE OF TUBE TO
BE LEVEL WITH TOP
OF DECK
ks
Code Description
DZS005 M10 Nut Cover
HSS540 M10 x 50 Coach Screw
DZS009 M10 Stepped Washer
Rev 01

Qty

NN DN

Page 39



Ttu002 i, S
Treetops Unit ?,f: &K

Installation Instructions ()\\

S
SMALL EXTERNAL %

LADDER FIXINGS

DRILL 2 x 7mm DIAMETER
HOLES 50mm DEEP

Code Description Qty
1. DZS009 M10 Stepped Washer 2
2. HSS540 M10 x 50 Coach Bolt 2
3. DZS005 M10 Nut Cover 2

Rev 01 Page 40



INTERNAL LADDER d

Ttu002 FRAME FIXINGS ,::e@ Q\

- 0%,
Treetops Unit 9,.€ \0
Installation Instructions ’&
3
Y

DRILL 7mm Dia. PILOT
HOLES ( x4 ) IN TIMBER LEG

2
1
3
Code Description Qty
1. HSS540 M10 x 50 Coach Bolt 4
2. DZS009 M10 Stepped Washer 4
3. DZS005 M10 Nut Cover 4

Rev 01 Page 41



INTERNAL LADDER o &
FRAME FIXINGS ..
Ttu002 5, QN

Treetops Unit
Installation Instructions

REMOVE THESE 2 COUNTERSUNK SCREWS
FROM THE DECK AND REPLACE WITH 2 x FIX160
SECURITY SCREWS THROUGH THE LADDER
MOUNTING PLATES AND THE DECK BOARD

Code Description Qty
1. FIX160 M10 x 50 Security Screw 2
2. WSR040 M10 Plain Washer 2
3. MCS335 M10 x 50 Countersunk Screw 1

Rev 01 Page 42



Ttu002

Treetops Unit

Installation Instructions

Rev 01

INTERNAL LADDER
FRAME FIXINGS

REMOVE THESE 2 COUNTERSUNK SCREWS
FROM THE DECK AND REPLACE WITH 2 x FIX160
SECURITY SCREWS THROUGH THE LADDER
MOUNTING PLATES AND THE DECK BOARD

Code

. FIX160

. MCS335
. DZS005
. HHB518
. DZS009
. WSR040

OB WN -

Description

M10 x 50 Security Screw
M10 x 50 Countersunk Screw
M10 Nut Cover

M10 x 50 Hex Head Bolt
M10 Stepped Washer

M10 Plain Washer

Qty

3
1
4
2
4
3

Page 43



INTERNAL LADDER % d
Ttu002 FRAME FIXINGS 2%, Q\
Treetops Unit O fo KQ
Installation Instructions + oK
A
Y,

Code Description Qty
1. FIX160 M10 x 50 Security Screw 2
2. WSR040 M10 Plain Washer 2

Rev 01 Page 44



INTERNAL LADDER *
(A

TtuOOZ BOARD FIXINGS «;é‘"@ QQ\

DZS005
Treetops Unit %
Installation Instructions HSS512 \\&

©
DZS009 &

TTMO033
TTPO012

DZS005
M10 NUT COVER -

DZS00% "
M10 COVER WASHER - |

Code Description Qty
HSS512 M10 x 35 Hex Head Bolt 7
DZS005 M10 Nut Cover 7
DZS009 M10 Stepped Cover Washer 7

Rev 01 Page 45



Ttu002 %, QN
2 S

Treetops Unit A
Installation Instructions \\\\

END WALL PLANK FIXINGS

DZS009

TTT114 HHB526

DZS005

Code Description Qty
DZS005 M10 Nut Cover 8
DZS009 M10 Stepped Cover Washer 8
HHB526 M10 x 70 Hex Head Bolt 8

Rev 01 Page 46



Ttu 0 02 ARCH RAIL FIXINGS ‘;é@@ QQ\

Treetops Unit *%:oo
Installation Instructions \\&

50mm DEEP

DRILL 4 x 7mm DIAMETER HOLES 3\

DZS009

HSS540

DZS005

TTMO051

Code Description Qty
HSS540 M10 x 50 Coach Screw 4
DZS005 M10 Nut Cover 4
DZS009 M10 Stepped Cover Washer 4
TTMO051 Arched Guard Rail 1

Rev 01 Page 47



UPPER BARRIER
Ttu002 ASSEMBLY ,f%o 3\

Treetops Unit

Installation Instructions \\\\
<)

DZS005

LKN320 9&

DZS009

HHB526
DZS009

DZS009

HHB530

DZS005 ——

DZS005

TTT113

TTT115
Code Description Qty
HHB526 M10 x 70 Hex Head Bolt 12
HHB530 M10 x 80 Hex Head Bolt 6
LKN320 M10 Nyloc Nut 6
DZS005 M10 Nut Cover 24
DZS009 M10 Stepped Cover Washer 24

Rev 01 Page 48



MIDDLE ENTRANCE % \0*

Ttuooz PANEL ASSEMBLY 2%, QQ

,f
Treetops Unit %, © &&
Installation Instructions é\

DZS009

LKN320
DZS005 \

yr

|
DZS009
J o
HHB530
[ |
0 / DZS005

_‘-q.

DZS005
HSS540
DZS009
DZS009 D7
LKN320 S009
DZS005 HHB516
\ / DZS005
T FANEL
y r TTMO53
Ad PANEL BRACKET
- HS5540
10 ¥ 50 COACH SCREW
DRILL 7mm DIAMETER PILOT HOLES _——
50mm DEEP _ —f M10 COVER WASHER
TO FIX BRACKETS TO DECK DECK [—
FRAME V

Code Description Qty

HHB530 M10 x 80 Hex Head Bolt 4

HHB516 M10 x 45 Hex Head Bolt 1

HSS540 M10 x 50 Coach Screw 1

DZS005 M10 Nut Cover 11

DZS009 M10 Stepped Cover Washer 11

LKN320 M10 Nylock Nut 5

Rev 01 Page 49



LOWER ENTRANCE PANEL
% Q\fs\

Ttu002 AND PLANK ASSEMBLY o,
Treetops Unit 2 :o” &&0

Installation Instructions \\

DZS009

HHB526
DZS005
DZS009
LKN320
DZS005
| e
"%l . i_'f‘ TTT111
T "’ TTT112
DZS009
HHB530
TTT110 DZS005
Code Description Qty
HHB530 M10 x 80 Hex Head Bolt 4
HHB526 M10 x 70 Hex Head Bolt 5
DZS005 M10 Nut Cover 13
DZS009 M10 Stepped Cover Washer 13
LKN320 M10 Nylock Nut 4

Rev 01 Page 50



Ttu002

Treetops Unit

Installation Instructions

MCS331

Rev 01

Code

MCS331
DZS005
DZS009
LKN320

LOWER ENTRANCE PANEL
ASSEMBLY

Description

M10 x 45 Countersunk Screw
M10 Nut Cover

M10 Stepped Cover Washer
M10 Nylock Nut

DZS009

Qty

NNDNDN

LKN320
DZS005

Page 51



LOWER ENTRANCE PLANK
&

TO DECK FIXINGS %\“/
Ttu002 B g8

Treetops Unit

Installation Instructions ‘KK

DRILL 7mm DIAMETER PILOT HOLES \o

50mm DEEP
TO FIX BRACKETS TO DECK AND 6

VERTICAL TIMBERS

DZS009

LKN320
DZS005

DZS005
HSS540
DZS009

Code Description Qty
HHB528 M10 x 75 Hex Head Bolt 3
HSS540 M10 x 50 Coach Bolt 3
LKN320 M10 Nylock Nut 3
DZS005 M10 Nut Cover 9
DZS009 M10 Stepped Cover Washer 9

Rev 01 Page 52



Ttu002
Treetops Unit ,:é% Q\&
<

Installation Instructions 0,457 &

CHUTE ENTRANCE

PANEL FIXINGS 6&

DZS009
HSS512
l
DZS009 (
\ DRILL 7mm DIAMETER PILOT
- HOLES 50mm DEEP TO FIX

BRACKETS TO LEG TIMBERS

DZS009
DZS009
LKN320 DZS005
DZS005
HSS514
DZS005
W10 NUT COVER

DZ5008 N HS5512
M10 COVER WASHER M10 % 35 HEX HEAL 'ha

toiy \

T PANEL TTMO053

o
3]

SUPPORT RAIL

TTPO05

Code Description Qty
HSS512 M10 x 35 Hex Head Bolt 2
HSS514 M10 x 40 Hex Head Bolt 8
LKN320 M10 Nylock Nut 8
DZS005 M10 Nut Cover 18
DZS009 M10 Stepped Cover Washer 18
TTMO053 Panel Fixing Bracket 8

Rev 01 Page 53



Ttu002 %

. q%’ ‘~§
Treetops Unit CHUTE CLAMPING RING 0% Q
Installation Instructions FIXINGS '%J," K@
OK

TTPOO05

DZA724
DZS009

DZS005
CHUTE ENTRANCE

\

HHB516

DZS005 DZS009
LKN320
Code Description Qty
HHB516 M10 x 45 Hex Head Bolt 12
DZS005 M10 Nut Cover 24
DZS009 M10 Stepped Cover Washer 24
LKN320 M10 Nylock Nut 12

Rev 01 Page 54



Ttu 002 CHUTE CLAMPING RING

Treetops Unit FIXINGS 2.,
Installation Instructions & % <
s

WHEN THE FINAL POSITIONING OF THE
CHUTE IS COMPLETE, DRILL 2 off 12mm
Dia. HOLES THROUGH THE CHUTE FIXING

FLANGE AND FIX IN PLACE AS SHOWN TTPO0S

DZS009

DZ5009 HSS514

DZS005
DZS005

LKN320

Code Description Qty
HSS514 M10 x 40 Hex Head Bolt 2
DZS005 M10 Nut Cover 4
DZS009 M10 Stepped Cover Washer 4
LKN320 M10 Nylock Nut 2

Rev 01 Page 55



Ttu002 CHUTE SUPPORT LEGS %s.. Q\&

Treetops Unit '%Jf‘oo &Q
Installation Instructions \\&

PLEASE SEE INSTALLATION PLANS FOR
POSITION OF CHUTE SUPPORT LEGS.

Rev 01 Page 56



Ttuooz CHUTE SUPPORT LEGS f:é*“@ QQ\

%
Treetops Unit 2,8 &
Installation Instructions \\&

Put the support into the sliding bracket
and fix using two mounting screws.

Rev 01 Isage 57



Ttu002 P
2 &

Treetops Unit %o
Installation Instructions 0&

CHUTE SUPPORT LEGS

Rev 01 Page 58



Ttu002 o, QN

Treetops Unit \0

Installation Instructions o\\
&

DRILL 4 x 7mm DIAMETER HOLES

50mm DEEP 9&

DZS009

HSS540

DZS005

Code Description Qty
HSS540 M10 x 50 Coach Screw 4
DZS005 M10 Nut Cover 4
DZS009 M10 Stepped Cover Washer 4
TTMO051 Arched Guard Rail 1

Rev 01 Page 59



Ttu002

Treetops Unit
Hand Grips

Attach 6 yellow hand
grips as detailed below.

We recommend drilling
7mm pilot holes for the
coach screws before
securing.

- . \ : . |
320mm g
ron B 500mm
TIMBER | R
END | | '
e STS310
TIMBER . b 650mm Wood Screw
ol ©
S, Y HSS540
200mm
200 M10x50 ST/ST
|, TIMBER END Coach Screw
+
Washer

Rev 01 Page 60



Ttu002

Treetops Unit
Loose Fixings

HSS512 HSS514 HHB516 HHB520 HHB534 HHB542 WSRO040 DZS005
M10 x 35 M10 x 40 M10 x 45 M10 x 55 M10 x 90 M10 x 100 M10 STAINLESS M10
HEX HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT STEEL WASHER NUT COVER BLACK

ITITTrrenrresf

_—i

DZS009

LKN320

L ,

M10 STEP WASHER

M10 NYLOC NUT

FIX160

MCS321

MCS326

MCS335

MCS361

MCS372

LKN330

FIX205

M10 x 50
SECURITY BOLT

M10 x 35
COUNTERSUNK BOLT

M10 x 40
COUNTERSUNK BOLT

M10 x 50
COUNTERSUNK BOLT

M10 x 75
COUNTERSUNK BOLT

M10 x 100
COUNTERSUNK BOLT

M12 NYLOC NUT

M12
NUT COVER BLACK

wramnr T
T

:
fo
-
[
|
o
E
=
-
s

ATV

WSR030

WSR050

M8 PLAIN WASHER

@

M12 PLAIN WASHER

=)

Rev 01

HSS540 HSS750 STS310 HHB518 HSS408 MCS331
M10 x 50 ST/ST M16 x 60 ST/ST 12 x 2" COUNTERSUNK M10 x 50 M8 x 25 M10 x 45
COACH SCREW COACH SCREW WOOD SCREW HEX HEAD BOLT HEX HEAD SET SCREW COUNTERSUNK BOLT

Page 61




Ttu002

Treetops Unit
Loose Fixings

CHB726 HHB730 HHB736 HHB765 HHB698 XZS012 XZS013
M16 x 140 ST/ST M16 x 140 ST/ST M16 x 150 ST/ST M16 x 250 ST/ST M16 x 80 ST/ST MOULDED SLEEVE = RUBBER CAP
CUP HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT HEX HEAD BOLT

PLN340

M16 PLAIN NUT

S

WSR190

M16 PLAIN WASHER

LKN310 WSR240 WSR045 FIX195
M8 NYLOC NUT 1" PLAIN WASHER FORM G WASHER FIXING TOOL TORX
T-45DLF

®

L
L
{

f
1

i
il

DZA106 ADH150 FIX206 LKN340 | ORS006
CLIMaIgI(_BDWALL SUPER GLUE M16 NUT COVER M16 NYLOCK NUT CLIMgIRNIgSWALL

€

Rev 01

Page 62




Ttu002

Treetops Unit
Maintenance Instructions

NOTE
The warranty is invalidated if these instructions are not followed.

All wood needs annual inspection and retreatment where required.

Recommended Regular Inspection and Maintenance
Check stability of structure, tighten connections if required.
Check all uprights at ground level for corrosion and/or rot.

Replace any defective parts.

Check all painted elements for damage, rub down and repaint or
replace as required.

Check chain/ropework assemblies for wear and damage, replace
if required.

Check rotating and pivot points for wear and smooth running
lubricate or replace if required.

Check rubber parts for wear and/or damage, replace if required.
Check tension cables, adjust if required.

Check wear of cables, replace if required.

Check slide chutes for smoothness and any foreign elements,

remove any found.

Check rubber safety surfaces for damage and poor performance,
repair or replace if required.

Check loose fill safety surfaces, remove any foreign elements,
rake level and top up if required.

Disposal Instructions

All components should be broken down into categories of:-

Interval Days

7 14 28 56 365
OO 10| @0
OO 10||0] | @
OO 10| @0
Ol @ 1O0IlO0]]0
OlO] @ |O]]0
OlO] @ |O]]0
OlO] @ |O]]0
OlO] @ |O]]0
OlO] @ |O]]0
OO 10| @0
OlO] @ |O]]0

1 Mild Steel - all Swing Frames, Playzone, Toddlerzone, Teenzone activities, Deck Frames and Springie

Frames.

Stainless Steel - all Slides, Mirror Panels.
Aluminium - all Playzone and Toddlerzone Posts.
Galvanised Steel - all Chains and Teenzone Posts.

OO WN

Timber - all natural timber, plywood, and MDF panels.

Wherever possible these materials should be taken to specialist recycling organisations and recycled.

Moulded Rubber Products without steel inserts - all Toddlerzone Caps and edge details.

In some cases where composite materials are used, then disposal at land fill sites is the only alternative such as:

7 Moulded Rubber Products encasing steel inserts - all Swing Seats, Deck Tops, Duo/Dizzy Disc Tops.
8 High Pressure Laminate - all Toddlerzone, Playzone and Teenzone Panels.
9 Steel Core Polypropylene Rope - all Scramble Nets, Space Nets, Playzone/Toddlerzone Ropes.

Rev 01

Page 63



